

## TEST REPORT

Report No. : CH:TX:8420048838

DATE : 09/09/2017



KOL - 5292

**INDIANA LEATHERS**

32, DILKHUSA STREET  
West Bengal, Kolkata-700017  
IN

CONTACT PERSON : MR.WASIM AKRAM

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	LEATHER COW LEATHER
COLOUR	WHITE
COUNTRY OF DESTINATION	INDIA
COUNTRY OF ORIGIN	INDIA
SAMPLE RECD ON	07/09/2017
TESTING PERIOD	: 07/09/2017 - 09/09/2017

**RESULT SUMMARY**

TESTS	PASS	FAIL	REMARKS
CHROMIUM -VI 1	X		

per pro SGS India Private Ltd.



**P.PONSUNDARAJ**

**EXECUTIVE**

Email your Test Report Related Enquiries at [Feedback.SLT@sgs.com](mailto:Feedback.SLT@sgs.com)

## TEST REPORT

Report No. : CH:TX:8420048838

DATE : 09/09/2017



KOL - 5292

## R E S U L T S

REQ

### COMPONENT LIST /LIST OF MATERIALS :

SAMPLE No.	MATERIAL No.	COMPONENT	MATERIAL/COMPOSITION	COLOUR	REMARKS
1	1	LEATHER	LEATHER	WHITE	

## TEST REPORT

Report No. : CH:TX:8420048838

DATE : 09/09/2017



KOL - 5292

## R E S U L T S

REQ

### CHROMIUM -VI

ISO 17075/Analysis by UV-VIS Spectrophotometer

1

ND

3 mg/kg

Note: ND=Not Detected

Method Detection Limit : 3 mg/kg

Recovery rate : 89%

\*\*\*\* End of Report \*\*\*\*